



**DRISENGA &
ASSOCIATES, INC.**

Engineering • Surveying • Testing

12330 James Street, Suite H80
Holland, Michigan 49424
Ph. (616) 396-0255 • Fax (616) 396-0100
www.driesenga.com

QUARRIED STONE TEST REPORT

Client: Belden Brick & Supply Company

Project: Quarried Stone Lab Testing

Project Number: 1910368.4A

Date Received: August 9, 2023

Sample Date: August 18, 2023

Sample Description: Black River

ASTM C97

Sample	Absorption	Specific Gravity	Density
1	0.33	2.68	167.3
2	0.25	2.68	167.3
3	0.29	2.68	167.4
4	0.27	2.69	167.7
5	0.32	2.69	167.7
AVERAGE	0.29	2.68	167.5

ASTM C880

Sample	Flexural Strength (psi)
A	2,330
B	2,600
C	1,660
D	2,940
E	2,820
AVERAGE	2,470

ASTM C170

Sample	Dry Compressive Strength (psi)	Wet Compressive Strength (psi)
6	13,510	14,290
7	14,280	14,190
8	12,310	12,140
9	8,450	10,190
10	7,900	16,500
AVERAGE	11,290	13,460



QUARRIED STONE TEST REPORT

Client: Belden Brick & Supply Company

Project: Quarried Stone Lab Testing

Project Number: 1910368.4A

Date Received: August 9, 2023

Sample Date: August 18, 2023

Sample Description: Old Mission

ASTM C97

Sample	Absorption	Specific Gravity	Density
1	0.25	2.80	174.6
2	0.33	2.78	173.6
3	0.31	2.78	173.6
4	0.35	2.78	173.5
5	0.35	2.78	173.6
AVERAGE	0.32	2.78	173.7

ASTM C880

Sample	Flexural Strength (psi)
A	2,550
B	2,890
C	3,510
D	3,340
E	3,370
AVERAGE	3,130

ASTM C170

Sample	Dry Compressive Strength (psi)	Wet Compressive Strength (psi)
6	8,280	20,290
7	11,350	24,650
8	14,000	20,240
9	14,570	12,690
10	15,410	14,870
AVERAGE	12,720	18,550